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TEST REPORT CERTIFICATION

Applicant :  BLOCKSILLC
Manufacturer . BLOCKSILLC
Product . Blocksi Parental Control Router
FCCID : 2ALT8GEAC200
IC : 23205-GEAC200
(A) Model No. : GEAC-200
(B) Serial No. . N/A
(C) Test Voltage : AC 120V/60Hz

Tested for comply with:
FCC CFR47 Part 15 Subpart E
RSS-247, ISSUE 2, Feb 2017

Test procedure used:
ANSI C63.10: 2013
KDB 789033 D02v01r04
KDB 662911 D01v02r01

The device described above is tested by AUDIX Technology Corp. to confirm comply with all the FCC
Part 15 Subpart E and RSS-247, ISSUE 2 requirements. The test results are contained in this test report
and AUDIX Technology Corp. is assumed full responsibility for the accuracy and completeness of these
tests. Also, this report shows that the Equipment Under Test (EUT) is to be technically compliant with
the FCC and ISED requirements. This report contains data that are not covered by the NVLAP
accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX Technology Corp.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Aug.22~Sep.01, 2017  Report of date: Sep.07, 2017

v L
Reviewed by: f(\ 3\\1'1-'1"1} ‘}"I A

{Annie Yo' Administrator)

A

I'_"" _" .|l ! 1‘
. ' el
Approved by edn U o B
()l/t Ben Cheng/Manager)
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1.1.Description of Standards and Results

1. SUMMARY OF STANDARDS AND RESULTS

The EUT have been tested according to the applicable standards as referenced below.

EMISSION

Description of Test Item

Standard

Results

Power Line Conducted Emission

FCC Part 15: 15.207
RSS-247, ISSUE 2
ANSI C63.10

PASS

Radiated Emission

FCC Part 15: 15.209
RSS-247, ISSUE 2
ANSI C63.10

PASS

Band Edge Compliance

FCC Part 15: 15.407
RSS-247, ISSUE 2
ANSI C63.10

PASS

Conducted spurious emissions

FCC Part 15: 15.407
RSS-247, ISSUE 2
ANSI C63.10

PASS

99%&26Bandwidth Test

FCC Part 15: 15.407(a)

RSS-247, ISSUE 2
ANSI C63.10

PASS

Output Power Test

FCC Part 15: 15.407(a)

RSS-247, ISSUE 2
ANSI C63.10

PASS

Equivalent Isotropic Radiated Power
Test

RSS-247, ISSUE 2
ANSI C63.10

PASS

Power Spectral Density Test

FCC Part 15: 15.407(a)

RSS-247, ISSUE 2
ANSI C63.10

PASS

Frequency Stability

FCC Part 15: 15.407(g)

RSS-247, ISSUE 2
ANSI C63.10

PASS

Antenna requirement

FCC Part 15: 15.203

PASS

AUDIX Technology Corp. Report No. EM-F170571
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product : Blocksi Parental Control Router
Model No. : GEAC-200
FCC ID : 2ALT8GEAC200
1C : 23205-GEAC200
Radio : IEEE802.11 a/b/g/n/ac
Operation : IEEE 802.11a:5180MHz—5240MHz
Frequency IEEE 802.11ac VHT20: 5180MHz—5240MHz
IEEE 802.11ac VHT40: 5190MHz—5230MHz
IEEE 802.11ac VHTR80: 5210MHz
IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.11g: 2412MHz—2462MHz
IEEE802.11nHT20: 2412MHz—2462MHz;5180MHz—5240MHz
IEEE802.11nHT40: 2422MHz—2452MHz; 5190MHz—5230MHz
Modulation : IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)
Technology IEEE 802.11a/g: OFDM(64QAM, 16QAM, QPSK, BPSK)

Antenna Assembly
Gain

IEEE 802.11ac VHT20, VHT40, VHT80: OFDM(16QAM, 64QAM,
256QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,QPSK,BPSK)

: Antenna Type: Dipole

WIFI 2.4GHz:4.42dBi1
WIFI 5GHz: 5.08dBi

Applicant : BLOCKSI LLC
228 Hamilton avenue 3rd floor, Palo Alto, CA, USA
Manufacturer : BLOCKSILLC
228 Hamilton avenue 3rd floor, Palo Alto, CA, USA
Factory : BLOCKSI LLC
228 Hamilton avenue 3rd floor, Palo Alto, CA, USA
Manufacturer: Shenzhen City Hong Ben Electronic Co., Ltd.
Power Adapter : M/N: HB40-120200SPA;
Cable: Unshielded, Detachable, 0.8m
LAN Cable : Unshielded, Detachable, 1.2m
Date of Test : Aug.22~Sep.01, 2017
Date of Receipt : Jun.30, 2017

AUDIX Technology Corp. Report No. EM-F170571
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2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode (The duty cycle
of the test signal is 100%), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information

Mode data rate Channel Frequency
(Mbps)(see Note) (MHz)
6 Low :CH36 5180
IEEE 802.11a 6 Middle: CH40 5200
6 High: CH48 5240
MCSO0 Low :CH36 5180
IEEE 802.11nHT20 MCS0 Middle: CH40 5200
MCS0 High: CH48 5240
MCSO0 Low :CH38 5190
IEEE 802.1InHT40 MCS0 High: CH46 5230
MCSO0 Low :CH36 5180
IEEE 802.11acVHT20 MCS0 Middle: CH40 5200
MCS0 High: CH48 5240
MCSO0 Low :CH38 5190
IEEE 802.11acVHT40 MCSO High: CH46 5330
IEEE 802.11acVHTS80 MCS0 CH42 5210

Note 1: According exploratory test, EUT will have maximum output power in those
data rate, so those data rate were used for all test.

Note 2: The output power of worst case is MIMO(antO+antl) so we test all in
MIMO configuration

AUDIX Technology Corp. Report No. EM-F170571
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2.3.Tested Supporting System Details
2.3.1. Support Peripheral Unit
No. Product Brand Model No. Serial No. FCC ID
For AC Conduction Test
Contains FCC ID:
1. [Notebook PC ASUS X5502E N/A PPD-AARSB225
WDBUZG5000
2. |USB3.0 HDD WD ABK-05 WX61A44S1219 By DoC
For Radiated Spurious Emission and RF Conducted Test
Contains FCC ID:
1. [Notebook PC ASUS X5502E N/A PPD-AARSB225

2.3.2.Cable Lists

No. Cable Description Of The Above Support Units

For AC Conduction Test

LAN Cable: Unshielded, Detachable, 1.0m

Adapter: Enerironix, M/N EXA1208UH

DC Power Cord: Unshielded, Detachable, 1.8m, Bonded a ferrite core
AC Power Cord: Unshielded, Detachable, 1.8m

2. |USB Cable: Shielded, Detachable, 0.5m

For Radiated Spurious Emission and RF Conducted Test
LAN Cable: Unshielded, Detachable, 1.0m
Adapter: Enerironix, M/N EXA1208UH
DC Power Cord: Unshielded, Detachable, 1.8m, Bonded a ferrite core
AC Power Cord: Unshielded, Detachable, 1.8m

2.4.Block diagram of connection between the EUT and simulators

2.4.1. EUT Configuration for Radiated Emission & Conducted Test

EUT
AC Mains <— Adapter Notebook PC

2.4.2. EUT Configuration for Power Line Test

EUT
AC Mains «— Adapter (— Notebook PC

USB3.0
HDD

(EUT: Blocksi Parental Control Router)

AUDIX Technology Corp. Report No. EM-F170571
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2.5.Test Facility

Name of Test Firm Tel: +886-2-26092133

Audix Technology Corporation / EMC Department
No. 53-11, Dingfu, Linkou Dist., New Taipei City 244, Taiwan

Fax: +886-2-26099303
Website : www.audixtech.com
Contact e-mail: sales@audixtech.com

Accreditations

The laboratory is accredited by following organizations
under ISO/IEC 17025:2005

(1) NVLAP(USA)
NVLAP Lab Code 200077-0

(2) TAF(Taiwan)
No. 1724

(3) FCC OET Designation
No. TW1004 & TW1090 & TW1724

Test Facilities

(1) No. 7 Shielding Room

(2) Semi-Anechoic Chamber
(IC Test Site Registration No.: 5183B-1)

(3) Fully Anechoic Chamber
(IC Test Site Registration No.: 5183B-4)

2.6.Measurement Uncertainty (95% confidence levels, k=2)

Test Item Frequency Range Uncertainty
Conduction Test 150kHz~30MHz +3.50dB
Radiation Test 9kHz~30MHz + (0.5dB
aciation 7 es 30MHz~1000MHz +3.68dB
(Distance: 3m)
Above 1GHz + 5.82dB

Remark : Uncertainty = ku(y)

Test Item Uncertainty
Emission Bandwidth + 0.2kHz
Maximum output power +0.33dB
Power spectral density +0.13dB
Conducted Emission Limitations +0.13dB
Frequency stability +2.8 x 10 MHz

AUDIX Technology Corp. Report No. EM-F170571
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3. TEST EQUIPMENTS
3.1.Conducted Emission Measurement
Item Type Manufacturer| Model No. | Serial No. | Cal. Date | Cal. Due
1. |Test Receiver R&S ESCI 101276 2017.03.23 1 Year
2. |A.M.N. R&S ESH2-75 100366 2017.07. 20 1 Year
3. |L.LS.N. Kyoritsu KNW-407 8-881-13 2016. 12. 28 1 Year
4. |Pulse Limiter R&S ESH3-72 101495 2017.01. 16 1 Year
5. |Test Software Audix e3 V.120619C N.C.R. N.C.R.
3.2.Radiated Emission Measurement
Item Type Manufacturer] Model No. | Serial No. | Cal. Date | Cal. Due
1. |Spectrum Analyzer Agilent NI9010A-526 MY 53400071 2016. 09. 19 1 Year
2. |Spectrum Analyzer Keysight | N9010B-544 |[MY55460198|2017. 04. 18 1 Year
3. |Test Receiver R &S ESCS30 100338 2017.06. 19 1 Year
4. |Amplifier HP 8447D 2944A06305 | 2017. 02. 16 1 Year
5.  |Amplifier Sonoma 310N 187161 2017. 06. 08 1 Year
6. |Bilog Antenna CHASE CBL6112D 33821 2017.01. 21 1 Year
7. |Loop Antenna R&S HFH2-72 891847/27 |2016.12.23 1 Year
g, [Double-Ridged ETS-Lindgren| 3117 00135902 |2017.03.08| 1 Year
Waveguide Horn
9. |Horn Antenna EMCO 3116 2653 2016. 10. 24 1 Year
10. [5G Notch Filter Microware | \o450500 | 459775 |2016.12.28] 1 Year
Circuits
11. |Test Software Audix e3 V.6.110601 N.C.R. N.C.R.
12. |Test Software Audix e3 V.6.1206197 N.C.R. N.C.R.
3.3.RF Conducted Measurement
Item Type Manufacturer] Model No. | Serial No. | Cal. Date | Cal. Due
1. |Spectrum Analyzer Agilent N9010A-507 MY 52220264|2017. 08. 10 1 Year

AUDIX Technology Corp. Report No. EM-F170571
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4. POWER LINE CONDUCTED EMISSION TEST
4.1.Block Diagram of Test Setup

PC System

Receiver

EUT

Peripheral

80cm

LISN

&
<«

:50Q Terminator

4.2 Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

4.3.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

4.3.1.Blocksi Parental Control Router (EUT)
: GEAC-200

Model No.
Serial No.

: N/A
4.3.2.Support Equipment: As Tested Supporting System Details, in Section 2.3.

4.4.0Operating Condition of EUT

4.4.1.Setup the EUT and simulator as shown as Section 4.1.

4.4.2. Turn on the power of all equipments.

4.4.3.PC run test software to control EUT work in Tx mode.

AUDIX Technology Corp. Report No. EM-F170571
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4.5.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via PC connected to the power mains through a line impedance stabilization network (L.I.S.N.).
This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of the
test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment and
all of the interface cables shall be changed according to ANSI C63.10: 2013 on Conducted
Emission Test.

The bandwidth of test receiver (R & S ESCI) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

4.6.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Data: 1 File: Dilte st datalREPORTI2017\C1M1707 XX X\C1M1707048-C-D.EME (2) Data: 2 File: D:itest datalREPORTI20171C 1M1707 XXX\C1M1707048-C-D.EM6 (2)
80 Level (dBuV) Date: 2017-08-22 eoLe\/el (dBuv) Date: 2017-08-22
70 70
80 FCC 15-C 60 FCC 15-C

CLASS B (AV) CLASS B (AV)

2 5 1 2
Frequency (MHz) Frequency (MHz)
site no. : No.7 Shielded Room Data no. : 1 site no. : No.7 Shielded Room Data no. : 2
Condition : ESH2-Z5 366(ADAPTER) Phase : LINE Condition : ESH2-Z5 366 (ADAPTER) Phase : NEUTRAL
Limit + FCC 15-C Limit : FCC 15-C
Env. / Ins. : 28*C / 58% ESCI (1276) Engineer : Nick Du Env. / Ins. : 28%C / 58% ESCI (1276) Engineer : Nick Du
EUT : GEAC-200 EUT : GEAC-200
Power Rating : 126Vac/6eHz Power Rating : 126Vac/6@Hz
Test Mode : Operating Test Mode : Operating
AMN  Cable Pulse Emission AMN  Cable Pulse Emission
Freq. Factor Loss  Att. Reading Level Limits Margin  Remark Freq. Factor Loss  Att. Reading Level Limits Margin  Remark
(MHz) (dB)  (dB) (dB)  (dBWV) (dBWV)  (dBpV)  (dB) (MHz) (dB)  (dB) (dB)  (dBuv) (dBWV)  (dBAV)  (dB)
1 e.162 .17 .03 9.8 33.45 43,51 55,34 11.83  Average 1 e.157 .19 ©0.83 9.86 26,79  36.87 55.60 18,73  Average
2 e.162 .17 .03 9.8 4595 56.01 65.34  9.33 QP 2 0.157 .19 0.83 9.86 43.28 53.35  65.66 12.24 QP
3 e.211 .16 .84 9.86 23.15 33,21 53,18 19.97  Average 3 @.208 .17 0.84 9.86 16.23 26,39  53.27 26,97  Average
4 .21 0.16 ©.64 9.8 38.54 48.60  63.18  14.58 QP 4 0.208 ©.17 0.04 9.86 31.55 41.62 63.27 21.65 QP
5 ©.266 ©.17 .04 9.8 20.29 30.36 51.25 20.89  Average 5 @.262 .18 ©0.84 9.86 10.99 20.98 51.38  30.49  Average
6 ©.266 ©.17 ©.04 9.86 33,50 43,57  61.25 17.68 QP 6 ©.262 .18 ©0.84 9.86 30,17 40.25 61,38 21.13 QP
7 @.312 .17 .04 9.8  8.63 18.70  49.93  31.23  Average 7 ©.323 .18 0.84 9.8 15.88  25.95  49.62 23.66  Average
0.312 0.17 ©.4 9.86 25.32  35.39 59,93  24.54 QP 8 ©.323 .18 0.84 9.86 28.85 38.13  59.62 21.49 QP
9 0.735 .20 .05 9.86 13.65 23.76  46.00  22.24  Average 9 0.747 .21 0.85 9.8 13.77 23.89  46.86 22.11  Average
10 0.735 0.20 ©.85 9.86 25.34  35.45 56.60  20.55 QP 10 ©.747 ©.21 6.65 9.86 24.96 35.88 56.80  20.92 QP
11 17.291 1.00 9.29 9.93 23.54 34.76 50.00 15.24 Average 11 18.135 9.93 0.29 9.93 17.25 28.40 50.00 21.60 Average
12 17.201 1.0 ©.29 9.93 20.37 40.59 60.60 19.41 QP 12 18.135 ©.93 6.29 9.93  23.98 35.13  60.88  24.87 QP
Remarks: 1. Emission Level= AMN Factor + Cable Loss + Pulse Att. + Reading. Remarks: 1. Emission Level= AMN Factor + Cable Loss + Pulse Att. + Reading.
2. If the average limit is met when useing a quasi-peak detector, 2. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary. with average detector is unnecessary.
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5. RADIATED EMISSION TEST

5.1.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) __ || (FIBRE GLASS)

Combining Network H AMP — Spectrum Analyzer [ PC System
I

Receiver

For frequency range 1GHz-40GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m
(Reference Point)

1.0m(L)*1.0m(W)*1.5m(H) —{| TURN TABLE 1.5m
ABSORBER (Styrene)
(30cm maximum)
3
(30cm)
- —r

AMP | |Spectrum Analyzer| | PC System
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5.2.Radiated Emission Limit

For transmitters operating in the 5.15-5.25 GHz; 5.25-5.35GHz; 5.47-5.725GHz,
5.725-5.850GHz band: all emissions outside of those band shall not exceed an EIRP of -27
dBm/MHz. Unwanted emissions below 1 GHz and those emissions appearing within 15.205
restricted frequency bands must comply with the general field strength limits set forth

in Section 15.209

5.2.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remarks : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.

5.2.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125 - 4.128 25.5 - 25.67 1300 - 1427 8.025-8.5
417725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-9.2
420725 - 420775 73 - 74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8 - 752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35- 162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6 -24.0
12.29 - 12.293 167.72-173.2 3332-3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-335.4 3600 - 4400 A

5.3.EUT Configuration on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.
5.3.1.Blocksi Parental Control Router (EUT)

Model No. : GEAC-200

Serial No. : N/A

5.3.2.Support Equipment: As Tested Supporting System Details, in Section 2.3.
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5.4.0perating Condition of EUT

5.4.1.Setup the EUT and simulator as shown as Section 5.1.
5.4.2. Turn on the power of all equipments.

5.4.3.Let EUT work in Tx mode.

5.5.Test Procedure

Frequency below 30MHz:

The EUT setup on the turn table which has 0.8 m height to the ground. The turn table rotated
360 degrees and antenna fixed to 1 m to find the maximum emission level. In order to find the
maximum emission, all of the interface cables were manipulated according to ANSI
C63.10-2013 regulation.

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and put
the absorbing on the ground . The turn table can rotate 360 degrees to determine the position of
the maximum emission level. Power on the EUT and let it working in test mode, then test

it. EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna tower.
The antenna can be moved up and down between 1 meter and 4 meters to find out the maximum
emission level. Broadband antenna (calibrated bilog antenna) is used as receiving antenna for
frequency 30MHz~1000MHz, and the Horm antenna is used as receiving antenna for frequency
above 1GHz. Both horizontal and vertical polarization of the antenna is set on Test. In order to
find the maximum emission levels, all of the interface cables must be manipulated according to
ANSI C63.10-2013 on radiated emission Test.

For emissions below 1GHz and those emissions appearing within 15.205 restricted
frequency bands use below procedure:

The bandwidth of the EMI test receiver (R&S ESCS30) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at IMHz and RBW is set at IMHz for
peak emissions measurement above 1GHz and 1IMHz RBW, 10Hz VBW for average
emissions measure above 1GHz

For the emissions above 1GHz and not appearing within 15.205 restricted frequency

bands use below procedure:

(1).The maximum emission at 3m distance was measured and recorded with receive antenna in
both vertical and horizontal by rotating the turntable and by lowering the receive antenna.

(2).The EUT was then removed and replaced with a substitution antenna in the same position
and the substitution antenna must have the same polarization with the receive antenna.

(3). A signal which have the same frequency obtained in step 2 was fed to the substitution, the
receive antenna was raised and lowered to obtain a maximum reading at the test receiver,
the level of the signal generator was adjusted until the measured field strength level in step 2
was obtained, recorded the level of the signal generator.

(4).Repeated step 4 with both antenna polarizations

(5).The spurious emissions is equal to the power supplied by the signal generator and corrections
due to the gain of the substitution antenna and the cable loss between the signal generator
and the substitution antenna. or use procedure (6).
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(6). Per KDB789033 clause H 2)d).if the test distance is 3m,the EIRP(dBm)=E(dBuv/m)-95.2
Get the result of all unwanted emission outside the restricted band is less than the

-27dBm/MHz.
We had checked frequency range that is 30MHz to 10™ harmonic (40GHz) and no any

emissions were found from 18GHz to 40GHz.

5.6.Radiated Emission Test Results

PASS.
All the emissions from 30MHz to 1 GHz were comply with 15.209 limits.

All other emission comply with 15.407 (b)(1) requirements.

Note 1: The duty cycle of the test signal is 100%.

Note 2: The emissions (9kHz~30MHz) not reported for there is no emission be found.

Note 3: The EUT were tested both EUT is Horizontal and EUT is Vertical, but the EUT is
Horizontal is worse, and selected the worst case to issue report.
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5180-5240MHz Band:
Frequency: 30MHz~1GHz

Data: 9 File: C: _C 1M1707048_2.4G_5G_B1_FCC_IC\e3\30M-1G.EM6 (20) Data: 10 File: C: _C 1M707043_2.46_5G_B1_FCC_ICle3\:30M-1G.EM6 (20)
apLevel (dBuVim) apLevel (dBuVim)
70, 70,
60 60
30M-1G | 30M-1G |
50 a8 50 FdB |
T J
L [T2 [ P
40 40
30 JOV
20 20
10 10
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000 30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz) Frequency (MHz)
Site no. * AUDIK No.l 3m Ghamher Data no. 48 Site no. * AUDIK No.l 3m Ghamher Data no. * 10
Dig. / #nt. ¢ 3n CBLELIZD 338ZI1(PAD) dnt. pal. ¢+ YERTICAL Dig. / #nt. ¢ 3n CBLELIZD 338ZI1(PAD) dnt. pal. © HORIZONTAL
Linit L O30M-1G Linit L O30M-1G
Env. / Ins. @ 25*C / G51% NOO10A Engineer : Sam Env. / Ins. @ 25*C / 51% NO0O10A Engineer : Sam
EUT ¢ GEAG-200 EUT ¢ GEAG-200
Power Rating : AC 120Y Power Rating @ AC 120Y
Test Wode t Tx 5200MHz(802.11a) Test Mode t Tx 5200MHz(802.11a)
Ant. Cable Emission Ant. Cable Emission
Freq. Factor Loge Reading Level Linitz MWargin Remark Freq. Factor Loge Reading Level Linitz MWargin Remark
(Hz) (dB/u) (dB) (dBeV) (dBu¥/n) (dBu¥/n)  (dB) (WHz]  (dB/w) (dB] (dBpV) (dBp¥/n) (dBu¥/n (dB)
1 31.94  23.76 1.25  13.98 39.00 40.00 1.00  Peak 1 67.83 12.73 1.8  16.54 .1z 40.00 3.88  Peak
2 117.30  18.68 2.47 17.81 38.04 43.560 4.56  Peak 2 112.45  18.36 2.42  16.06 36.82 43.560 B.68  Peak
3 213.33  16.71 3.47 18.26 38.44 43.580 5.06  Peak 3 211.39  16.60 3.46 19.68 39.74 43.580 3.76  Peak
4 244.37 18.79 3.76  20.%% 43.13 46.00 2.87  Peak 4 247.2%  19.00 3.79  Z1.18 43.9% 46.00 2.02  Peak
5 288.02 18.41 4.19 12.B& 36.25 46.00 8.75  Peak 5 209.B6 10.48 4.30 19.8& 43.73 46.00 2.27  Peak
B 879.72 26.62 B.0& 3.36 38.03 46.00 7.87  Peak B 787.57 25.80 7.5& 3.44 36.79 46.00 8.21  Peak
Remarks: 1. Emission Level= Antenma Factor + Cable Loss * Reading Remarks: 1. Emission Level= Antenma Factor + Cable Loss * Reading
2. The emissions not reported are 20 dB lower than the epecified limit. 2. The emissions not reported are 20 dB lower than the epecified limit.
Data: 11 File: C: _Cl AM1707048_2.46_5G_B1_FCC_ICle3\30M-1G.EME (20) Data: 12 File: C: _Cl AM1707048_2.46_5G_B1_FCC_ICle3\30M-1G.EME (20)
apLevel (dBuvim) apLevel (dBuVim)
70 70
60| 60|
30M-1G 30MA1G
50 puaB 50 puaB
— I
P 404,7"‘“/ g WMW""M
30 30 wf}
20 20
10 10
30 100 200. 300. 400 500. 600. 700. 800. 900. 1000 30 100 200. 300. 400 500. 600. 700. 800. 900. 1000
Frequency (MHz) Frequency (MHz)
Site no. ¢ AUDIN No.l 3m Chamher Data no. : 11 Site no. ¢ AUDIN No.l 3m Chamher Data no. : 12
Dis. / Ant. : 3n  CBLBL12D 33321(PAD) Ant. pol. @ YERTICAL Dis. / Ant. : 3n  CBLBL12D 33321(PAD) Ant. pol. * HORIZONTAL
Linit T I0M-1G Linit T I0M-1G
Enw. / Inz. : 252G / G1% NOD10A Engineer : Sam Enw. / Inz. : 252G / G1% NOD10A Engineer : Sam
EUT * GEAC-200 EUT * GEAC-200
Power Rating @ AC 120% Power Rating @ AC 120%
Tezt Hode ¢ Tx GZ40WHz(802.11n20) Tezt Wode ¢ Tx GZ40WHz(802.11n20)
Ant. Cable Enigzion Ant. Cable Enigzion
Freq. Factor Loss Reading Level Limits MWargin Remark Freq. Factor Loss Reading Level Limits MWargin Remark
(WHz] (dB/w) (dB] (dBaV) (dBuW/n) (dBu¥/n)  (dB) (WHz] (dB/w) (dB] (dBaV) (dBuW/n) (dBu¥/n)  (dB)
L 32.481 23.32 1.26  14.47 39.05 40.00 0.95  Peak L 69.77 12.97 1.88  16.20 30.85 40.00 8.15  Peak
2 134.76 18.07 2.86 18.6% 39.41 43.50 4.08  Peak 2 111.48  18.27 2.41 15.3% 36.00 43.50 7.50  Peak
3 244.37 18.79 3.76  20.19 42.74 46.00 3.26  Peak 3 207.51 16.34 3.42  10.87 39.43 43.50 4.07  Peak
4 208.B6 18.48 4.30 11.37 35.15 46.00 10.85  Peak 4 246.31 18.89 3.77 22.11 44.77 46.00 1.23  Peak
5 B3l.40 24.72 6.8G 5.25 36.83 46.00 9.17  Peak 5 289.B6 19.48 4.30 19.93 43.71 46.00 2.29  Peak
B BEE.BI  24.84 7.04 B.22 3810 46.00 7.90  Peak B 773.02 25.BB 7.48 3.54 36. 88 46.00 9.32  Peak
Renarks: Renarks: é Eniggion Level= intenna Factor + Cable Loss + Reading

1. Eniszion Level= dntenna Factor + Cable Losz + Reading
2. The emizziong not reported are 20 dB lower than the specified linit.

The enizzions not reported are 20 dB lower than the gpecified limit.
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Data: 14

File: C: C

1M1707048_2.46_5G_B1_FCC_IC\e3\:30M-1G.EM6 (20)

Data: 13 File: C: _C 1M707043_2.46_5G_B1_FCC_ICle3\:30M-1G.EM6 (20) X
apLevel (dBuVim) apLevel (dBuVim)
70, 70,
60 60
30M-1G | 30M-1G |
50 puag 50 puag
— |
1 [T 3 I ul
40 40
30 30
20 20
10 10
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000 30 100, 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz) Frequency (MHz)
Site no. * AUDIK No.l 3m Ghamher Data no. * 13 Site no. * AUDIK No.l 3m Ghamher Data no. * 14
Dig. / #nt. ¢ 3n CBLELIZD 338ZI1(PAD) dnt. pal. ¢+ YERTICAL Dig. / #nt. ¢ 3n CBLELIZD 338ZI1(PAD) dnt. pal. © HORIZONTAL
Linit L O30M-1G Linit L O30M-1G
Env. / Ins. @ 25*C / G51% NOO10A Engineer : Sam Env. / Ins t 25%C / 613 N8D10A Engineer : Sam
EUT ¢ GEAG-200 EUT ¢ GEAG-200
Power Rating : AC 120Y Power Rating @ AC 120Y
Test Wode t Tx 5230MHz(802.11n40) Test Mode t Tx 5230MHz(802.11n40)
Ant. Cable Emission Ant. Cable Emission
Freq. Factor Loge Reading Level Linitz MWargin Remark Freq. Factor Loge Reading Level Linitz MWargin Remark
(Hz) (dB/u) (dB) (dBeV) (dBu¥/n) (dBu¥/n)  (dB) (WHe] (dB/w) (dB] (dBmV) (dBx¥/m) (dBu¥/n)  (dB)
1 32.91  23.32 1.26  14.28 33.86 40.00 1.14  Peak 1 G8.80 12.75 1.36  16.%8 aL.an 40.00 3.80  Peak
2 135.73  18.02 2.B7  17.81 38. 60 43.560 4.80  Peak 2 115.36 18.63 2.45  15.47 36.45 43.560 7.05  Peak
3 245.34 18.84 3.77 Z1.03 43. 64 46.00 2.36  Peak 3 212.36  16.66 3.46 19.25 39.37 43.580 4.13  Peak
4 283.07 19.41 4.19 12.28 35.849 46.00 10-11  Peak 4 247.2%  19.00 3.79  Z1.9% 44.74 46.00 1.26  Peak
5 800.18  25.41 7.B0 4.13 37. 64 46.00 8.36  Peak 5 286.08 18.40 4.18 19.84 43.42 46.00 2.88  Peak
B 874.87 26.60 B.04 3.87 38.21 46.00 7.79  Peak B B880.68 26.65 B8.07 3.08 37.81 46.00 8.18  Peak
Remarks: 1. Emission Level= Antenma Factor + Cable Loss * Reading Remarks: 1. Emission Level= Antenma Factor + Cable Loss * Reading
2. The emissions not reported are 20 dB lower than the epecified limit. 2. The emissions not reported are 20 dB lower than the epecified limit.
Data: 15 File: C: _Cl AM1707048_2.46_5G_B1_FCC_ICle3\30M-1G.EME (20) Data: 16 File: C: _Cl AM1707048_2.46_5G_B1_FCC_ICle3\30M-1G.EME (20)
apLevel (dBuvim) apLevel (dBuVim)
70 70
60| 60|
30M-1G | 30M-1G |
50 puaB 50 " puaB
T ]
a2 x 40 A r—
30 :mu
20 20
10 10
30 100 200. 300. 400 500. 600. 700. 800. 900. 1000 30 100 200. 300. 400 500. 600. 700. 800. 900. 1000
Frequency (MHz) Frequency (MHz)
Site no. ¢ AUDIN No.l 3m Chamher Data no. : 18 Site no. ¢ AUDIN No.l 3m Chamher Data no. : 16
Dis. / Ant. : 3n  CBLBL12D 33321(PAD) Ant. pol. @ YERTICAL Dis. / Ant. : 3n  CBLBL12D 33321(PAD) Ant. pol. * HORIZONTAL
Linit T I0M-1G Linit T I0M-1G
Enw. / Inz. : 252G / G1% NOD10A Engineer : Sam Enw. / Inz. : 252G / G1% NOD10A Engineer : Sam
EUT * GEAC-200 EUT * GEAC-200
Power Rating @ AC 120% Power Rating @ AC 120%
Tezt Hode ¢ Tx GZ10WHz(802. 11ac80) Tezt Wode ¢ Tx GZ10WHz(802. 11ac80)
Ant. Cable Enigzion Ant. Cable Enigzion
Freq. Factor Loss Reading Level Limits MWargin Remark Freq. Factor Loss Reading Level Limits MWargin Remark
(WHz)  (dB/w) (dB) (dBeV) (dBu¥/n) (dBu¥/n)  (dB) (WHz)  (dB/w) (dB) (dBeV) (dBu¥/n) (dBu¥/n)  (dB)
L 36.79  21.33 1.34 16.11 38.78 40.00 1.22  Peak L 67.83  12.793 1.8%5  16.B6 31.24 40.00 8.76  Peak
2 13%.B4 17.87 2.71 18.49 39.07 43.50 4.43  Peak 2 116.33  18.59 2.46 16.24 37.249 43.50 B.21  Peak
3 245.34  18.84 3.77 21.72 44.33 46.00 1.687  Peak 3 212.36 1B.BB 3.46 19.37 39.49 43.50 4.01  Peak
4 2H8.68 18.48 4.208 12.12 35.89 46.00 10.11  Peak 4 245.34 18.84 3.77 Z1.B4 44.30 46.00 1.70  Peak
5 447.10  22.60 5.98 7.75 36.33 46.00 9.67  Peak 5 284.81 18.46 4.26 19.40 43.82 46.00 2.38  Peak
B B98.33 24.87 7.08 5.90 37.85 46.00 8.15  Peak B 800.18  25.41 -BO 3.41 36.92 46.00 59.08  Peak

Renarks:

é. Eniggion Level= intenna Factor + Cable Loss + Reading

The enizzions not reported are 20 dB lower than the gpecified limit.

Renarks:

é. Eniggion Level= intenna Factor + Cable Loss + Reading

The enizzions not reported are 20 dB lower than the gpecified limit.
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Frequency: 1GHz~25GHz

Data: 1 File: C. C 1M1707048_2.4G_SG_B1_FCC_IC\e3\561a15200.EM6 (6} Data: 2 File: C: _Cl 1M1707048_2.4G_56_B1_FCC_ICIe315612\5200.EM6 (6)
o Level (dBuVim) - Level (dBuVim)
ABOVE 1GHZ(PK) ABOVE 1GHZ(PK)
70 1648 70) L6dB
60) 60)
50 50
WMWN\WWWMM"\’ lao wandh ‘l A WMMWWMNMWM i J‘L,... 4 ~
40| 40|
30 30
20 20
10 10
1000 1300, 1500. 1700. 1900. 2100, 2300. 2500, 2700. 3000 Y1000 1300. 1500, 1700. 1900. 2100. 2300, 2500. 2700, 3000
Frequency (MHz) Frequency (MHz)
Site no. : Fully Chamber Site Data no. i 1 Site no. : Fully Chanber Site Data no. : 2
Dis. / Ant. ¢ 3n_ 3117(00135802) Ant. pol. * YERTICAL Dig. / #nt. * 3u_ 3117(00135802) Ant. pol. * HORIZONTAL
Linit : BBOYE 1GHZ(PK) Linit : ABOVE LGHI(PK)
Env. / Ins. @ 22xC / 58% NS010B Engineer : Sam Env. / Ins. © 2Z¥C / G68% NOODI0B Engineer © Sam
EUT ¢ GEAC-200 EUT © GEAC-200
Power Rating @ 4G 120Y Pover Rating @ AC 120¥
Test Wode @ Tx 5Z00MWHz(80Z.1la) Test Wode  * Tx 5Z00WHz(0Z.1la)
Data: 3 File: C. C 1M1707048_2.4G_SG_B1_FCC_IC\e3\561a15200.EM6 (6} Data: 4 File: C: _Cl 1M1707048_2.4G_56_B1_FCC_ICIe315612\5200.EM6 (6)
1 Level (dBuVim) . Level (dBuVim)
ABOVE 1GHZ(PK) ABOVE 1GHZ(PK)
70 648 70) -6dB
60) 60)
MWWWW MM
40| 40|
30 30
20 20
10 10
3000 4000. 5000. 6000. 7000. 8000 Y3000 4000. 5000. 6000. 7000. 8000
Frequency (MHz) Frequency (MHz)
Site no. : Fully Chamber Site Data no. & 3 Site no. : Fully Chanber Site Data no. : 4
Dis. / Ant. ¢ 3n_ 3117(00135802) int. pol. * YERTICAL Dig. / #nt. * 3u_ 3117(00135802) Ant. pol. * HORIZONTAL
Linit : BBOYE 1GHZ(PK) Linit : ABOVE LGHI(PK)
Env. / Ins. @ 22xC / 58% NS010B Engineer : Sam Env. / Ins. © 2Z¥C / G68% NOODI0B Engineer © Sam
EUT ¢ GEAC-200 EUT © GEAC-200
Power Rating @ 4G 120Y Pover Rating @ AC 120¥
Test Wode @ Tx 5Z00MWHz(80Z.1la) Test Wode  * Tx 5Z00WHz(0Z.1la)
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Data: 5

File: C: C

AM1707048_2.4G_5G_B1_FCC_IC\e3\5G1a\5200.EM6 (6)

Level {dBuV/m)

ABOVE|1GHZ(PK)

70

B

8000 9000,

Site no.

Fower Rating :

10000. 11000. 12000. 13000 14000. 15000 16000. 17000. 18000
Freguency (MHz)
¢ Fully Chanber Site Data no. : &
© 3 3117(00135902) Ant. pol. @ VERTICAL
: BBOYE 1GHZ(PK)
© 22%C / 52K NH010B Engineer : 3anm

¢ GEAC-200
AC 120Y

Test Mode © Tx 5200MHz(80Z.11a)
Data: 1 Fie: URT-chambersam 201 TCIMITOT048_FCC_ICI71102a/5200.EM6 (8)
g LEVE! (ABuVim)
ABOVE 1GHE[PI
0 L]

60
. et o, syt rL-.. |
SRRl o fae it TURRENS TV IR SR S
M)
20

Power Rating :

Test Hode

500, 1500, 1700, 1900, 200, 2300,  #500, 2700 3000
Frequency (MHz)

¢ Fully Chamber Site Data no. 1
tn  311T(O013EA0E) Ant. pol. © YERTIGAL
t ABOVE | K}

2E2C / 5EX NIDIOB Engineer

+ GEAC-Z0
A 1ROV
+ T BEDOWH:

Data: 6
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1 AM1707048_2.4G_5G_B1_FCC_IC\e315G\al5200.EM6 (6)

Level (dBuV/m)

ABOVE 1GHZ(PK)

70

B

“g000 9000

Site no.

Pawer Rating :

Test Wode

Data: 2

10000 11000. 12000 13000. 14000 15000. 16000 17000. 18000
Frequency (MHz)

¢ Fully Chanber Site Data na.
© 3m 3117(00135902) Ant. pol.
: ABOVE LGHI(PK)
©oR2#C / 63% NAD10B Engineer @ Sam
© GEAC-200

AC 120V

H
© HORIZONTAL

t Tx 5200MHz(802.11a)

Fie: URT-chambersam 201 TCIMITOT048_FCC_ICI71102a/5200.EM6 (8)

Level [dBuVim]

ABOVE 1GHE[PK)

il

60}

50 |

“ W:V\VW' WMLM'-‘»W skttt e boind
304

204

10
1000 1300, 1500, 1700 1500 2100, 2300, 2500, 700, 3000
Frequency (MHz)
Site no ber Site Dat

Dis. / Ant.
Li
Ex
EUT

Power Rating
Tast Wode

ni
vo [/ Ine.

¢+ Ful Iyﬁﬁ;bar

0013890E)
{FK)
NaDL0B

©ORG LEOV/RD
+ Tx BEOOWHz(20Z.11a)
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Data: 3 Fide: URT.chambersam 201 7CIMITOT048_FCC_ICT1102a'5200.EM6 (8) Data: 4 Fide: URT.chambersam 201 7CIMITOT048_FCC_ICT1102a'5200.EM6 (8)
MLE\'EI |dBuVim} = MLE\'EI |dBuVim} 5
ABCOVE 1GHI(PK) | ABOVE 1GHE[PK) |
70 8| 70 8|
m | m |
54 | 50 |
. L \ e o el b
vttty M-.—-\»W«WM" b g s Aot S |
40 40| |
30 | 30 |
204 204
10 10
Y000 4000, 5000, GO0, To00. smia Y000 4000, 5000, GO0, To00. smia
Frequency (MHz) Frequency (MHz)
Zite no. ¢ Fully Charber Zit Data no. : 3 Site no. ¢ Fully Chawber Sit P4
Dis. )’ Amt. Fdm 3117 (EU]J‘\QH Mnt. pal. = VERTICAL Dis. ," Ant. f 0 3117 (EU]J‘\QH : HORTZONTAL
Lim : NﬂﬂUF ILH?(PKJ Lin t ABOVE IGHZ(PE)
Exiys .r’ Ine. 22 5ZX N9DI0B Engineer : Sam Exiys ,r’ Ine. & ERsC / GEX NIDIOB Engineer
EUT H IJEAC ;.I] EUT + GEAC-Z0D
Pover Rating @ AG 1Z0V/B0Kz Power Rating ¢ AGC 1E20V/60Hz
Test Wode + T BEDONHz(20Z.11a) Test Wode + T BEDON 02, 1ad
Data: 5 Fide: URT.chambersam 201 7CIMITOT048_FCC_ICT1102a'5200.EM6 (8) Data: 6 Fide: URT.chambersam 201 7CIMITOT048_FCC_ICT1102a'5200.EM6 (8)
MLE\'EI |dBuVim} = MLE\'EI |dBuVim}
70 M 70
60} W = 60}
PP Y ABOVE 1GHEY,
50 el 508 | 50 g
T ol
40| 40|
30 | 30 |
204 204
10 10
8000 S000. 10000, 11000. 12000.  13000. 14000. 15000, 16000. 17000, 19060 8000 S000. 10000, 11000. 12000.  13000. 14000. 15000, 16000. 17000, 19060
Frequency (MHz) Frequency (MHz)
Site no. ¢ Fully Chawber Site Data no. : & Site no. ¢ Fully Chawber Site B
ig. f Amt. Ant. pol. © VERTICAL Dis. / Ant. ¢ a  31IT(O013B802) + HORTZONTAL
'- Linit t REOVE IGHZLAY)
o Ine. Engineer E!\u. S Ine. EE:C / 5ZX NODLOB

B GEAC-20
Power Rating : Power Rating : AG L120V/60
Teat Wode Tx 'u"DJNH (502.11a) Teat Wode T BEOONHz(20Z. 114}
Ant. Cable Emigsion Ant. Cable Emigsion
Ereq. Factor Lloss Reading Level Linite Nargin Remark Freq. Factor Loss ing Level Linite Nargin Remark
Hz) (dB/m] (dB) (dBaV) (dBuV/a) (dBuVfu) (dB) (WHz) (dB/m] (dB) (dB.u\'] (B N/n) {dBaV/a)  (dB

-4.05 48. 34 B4.00 4.66 Peak

E“ I‘.?T -2.03 5[.35 Bd.00 2.84 TPeak

Feaarks: I. Eniggion Level® Antenna Factor + Cable Loss + Feaarks: fJI an Level® Antenna Factor + Cable Loss +
« The emizaions not reported are 20 4B lomer than ths 2nec1f|ad limiz. - The emizaions not reported are 20 dB loser than ths 2nec1f|ad limiz.

AUDIX Technology Corp. Report
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Data: 7
Level [dBuVim}

Fie: URT-chambersam 201 TCIMITOT048_FCC_ICI71102a/5200.EM6 (8)

18000

Power Rating :
Test Hode

Data: 1
oo Level (dBuVim)

20000 25000

Frequency (MHz)
Data no. &%
Ant. pol. © VERTICAL
Engineer : Sam
File: C: _Cl 1M1707048_2.4G_5G_B1_FCC_IC'e3'5Gin20\5200.EM6 |

ABOVE 1GHZ(PK)

70

CSURNT R L N BT
40|

30
20
10
1000 1300, 1500. 1700. 1900. 2100, 2300. 2500, 2700. 3000
Freguency (MHz)
Site no. ¢ Fully Chanber Site Data no. 1
Dis. / dnt © 3 3117(00135902) Ant. pol. @ VERTICAL
Linit : BBOYE 1GHZ(PK)
Enw. / Ins © 22%C / 52K NH010B Engineer : 3anm
Ut ¢ GEAC-200

Fower Rating :
Test Wode

AC 120Y

* Tx 5200MHz(802. 11nZ0)

Data: 8 Fide: URT.chambersam 201 7CIMITOT048_FCC_ICT1102a'5200.EM6 (8)
1 L
L2 vE! 1ABuNim)
ABOVE 1GHEIPIY

70l S ol PR

R —— e e g ¥
60}
504
40|
304
204
10

18000 20000 25000

Frequency (MHz)

& no. Fully Chawber Site Data mo.

./ Ant 1162653 Ant. pal. : ZONTAL
it VE 1GHZ{

o/ Ine. C NaDL0B Engineer : Sam

o
09/ 60Kz

Power Rating © A
Test Wode

02, 1ad

Data: 2 File: C: _Cl 1M1707048_24G_56_B1_FCC_ICIe3\5G1n2015200.EM6 |
o Level (dBuvim)

ABOVE 1GHZ(PK)

70 -6dB
60

50|

L iy o

4UWWMMW~MMWWW“M s

30

20|

10]

Y1000 1300. 1500, 1700. 1900. 2100. 2300, 2500. 2700, 3000

Frequency (MHz)

Site no. i Fully Chanber Site Data mo. : 2
Die, / Ant. ¢ 3u_ 3117(0D135802) fnt. pol. : HORIZONTAL
Linit : ABOVE LGHI(PK)
Env. / Ins. ¢ 2240 / 584 NGDIOB Engineer : San
EUT © GEAC-200
Power Rating : AC 120V
Test Wode  : Tx HZ00WHz(802.1lnZ0)

AUDIX Technology Corp. Report No. EM-F170571
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Data: 3 File: C: C
oo Level (dBuVim)

1M1707048_2.4G_5G_B1_FCC_IC'e3'5Gin20\5200.EM6 |

Data: 4 File: C _Cl 1M1707048_2.4G_5G_B1_FCC_IC\e315GIn2015200.EM6 |

Level (dBuV/m)

ABOVE 1GHZ(PK) ABOVE 1GHZ(PK)
) 608 70 608
50 60
’ M el . + MWWWVMWW"WW
Y L
a0 40)
30 30
20 20
10 10
3000 4000. 5000. 6000. 7000. 8000 Y3000 4000. 5000. 6000. 7000. 8000
Frequency (MHz) Frequency (MHz)
Site no. : Fully Chanber Site Data no. : 3 Site na. : Fully Chanber Site Data no. : 4
Dis. / hnt © 3w 3117(00135902) Ant. pol. @ VERTICAL Dig. / hnt ) 3117(00135802) Ant. pol. @ HORIZONTAL
Linit © ABOVE 1GHZ(PK) Linit : BBOVE LGHI(PK)
Env. / Ins © 22#G / B3% N8010B Engineer : 3anm Env. / Ins © 2240 / 53% NIO10B Engineer @ Sam
EUT © GEAC-200 ENT ¢ GEAC-200
Power Rating : &C 120V Power Rating : AC 120V
Test Wode t Tx 5200MHz(80Z.11n20) Test Wode © Tx 5200MHz(802.11n20)
Data: 5 File: C _C 1M1707048_2.46_5G_B1_FCC_ICIe3I56in20\5200.EM6 | Data: 6 File: C _C 1M1707048_2.4G_5G_B1_FCC_ICIe3\5GIn20\5200.EM6 |
. Level (dBuVim) .- Level (dBuV/m)
ABOVE|[1GHZ(PK) ABOVE 1GHZ(PK)
) 70
50 60
50 50
40 40
30 30
20 20
10 10
8000  9000. 10000. 11000. 12000. 13000 14000. 15000 16000. 17000. 18000 Y8000 9000. 10000. 11000. 12000 13000. 14000 15000. 16000. 17000. 18000
Frequency (MHz) Frequency (MHz)
Site no. : Fully Chanber Site Data no. : & Site na. : Fully Chanber Site Data no. : B
Dis. / hnt © 3w 3117(00135902) Ant. pol. @ VERTICAL Dig. / hnt ) 3117(00135802) Ant. pol. @ HORIZONTAL
Linit © ABOVE 1GHZ(PK) Linit : BBOVE LGHI(PK)
Env. / Ins © 22#G / B3% N8010B Engineer : 3anm Env. / Ins. t E24C / GBX NOGOI0B Engineer @ Sam
uT © GEAC-200 ENT ¢ GEAC-200

Fower Rating :
Test Wode

AC 120Y

* Tx 5200MHz(802. 11nZ0)

Power Rating : AC 120V

Test Wode

* Tx 5200MHz(802. 11n20)

AUDIX Technology Corp. Report No. EM-F170571
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Data: 1 File: 1 C 1M1707048_2.46_5G_B1_FCC_IC\e3\56\n40\5230.EM6 | Data: 2 File: C ' C 1M1707048_2.4G_5G_B1_FCC_IC\e3\5G\n40\5230.EM6 |
o Level (dBuV/m) opLevel (dBuVim)
ABOVE 1GHZ(PK) ABOVE 1GHZ(PK)
70 608 70 648
60) 60)
50 50
o .
40, 40)
30 30
20 20
10 10
1000 1300 1500. 1700 1900. 2100 2300. 2500 2700. 3000 “1000 1300. 1500 1700. 1900 2100. 2300 2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site no. ¢ Fully Chanber Site Data no. L Site no. ¢ Fully Chanber Site Data no. : &
Dis. / dnt. : 3n 3117(00135902) Ant. pol. * YERTICAL Dis. / Ant. @ 3n 3117(00135802) Ant. pol. @ HORIZONTAL
Linit : ABOYE 1GHEZ(PE) Linit : ABOVE 1GHZ(PK)
Enw. / Ins. @ 22%C / 53% N8010B Engineer @ 3am Env. / Ins. @ 224C / 88% NHDIOB Engineer : Bam
EUT * GEAC-200 EUT * GEAC-200
Power Rating : 4G 120V Power Rating : AC 120V
Test Mode © Tx 5230MHz(80Z.11n40) Test Wode © Tx 5230MHz(80Z.11n40)
Data: 3 File: 1 C 1M1707048_2.46_5G_B1_FCC_IC\e3\56\n40\5230.EM6 | Data: 4 File: C ' C 1M1707048_2.4G_5G_B1_FCC_IC\e3\5G\n40\5230.EM6 |
o Level (dBuV/m) opLevel (dBuVim)
ABOVE 1GHZ(PK) ABOVE 1GHZ(PK)
70 608 70 648
60) 60)
50 50
bl e o MMMWMWMNMWM MWWWWWMWWMW
40 40f
30 30
20 20
10 10
3000 4000 5000 6000 7000 8000 “3000 4000. 5000 6000, 7000. 8000
Frequency (MHz) Frequency (MHz)
Site no. ¢ Fully Chanber Site Data no. : 3 Site no. ¢ Fully Chanber Site Data no. : 4
Dis. / dnt. : 3n 3117(00135902) Ant. pol. * YERTICAL Dis. / Ant. @ 3n 3117(00135802) Ant. pol. @ HORIZONTAL
Linit : ABOYE 1GHEZ(PE) Linit : ABOVE 1GHZ(PK)
Enw. / Ins. @ 22%C / 53% N8010B Engineer @ 3am Env. / Ins. @ 224C / 88% NHDIOB Engineer : Bam
EUT * GEAC-200 EUT * GEAC-200
Power Rating : 4G 120V Power Rating : AC 120V
Test Mode © Tx 5230MHz(80Z.11n40) Test Wode © Tx 5230MHz(80Z.11n40)

AUDIX Technology Corp. Report No. EM-F170571
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Data: 5 File: C: _Cl 1M1707048_2.46_56_B1_FCC_IC1e3156in4015230.EM6 | Data: 6 File: C: _C 1M1707048_2.4G_5G_B1_FCC_ICIe3\5GIn40\5230.EM6 |
oo Level (dBuVim) oo Level (dBuvim)
ABOVE|1GHZ(PK) ABOVE 1GHZ(PK)
70 — 70) -
60 60
50 50
40 40
30 30)
20 20
10 10)
8000 9000.  10000. 11000. 12000 13000. 14000. 15000. 16000. 17000. 18000 “g000 9000.  10000. 11000. 12000. 13000. 14000. 15000. 16000. 17000. 18000
Freguency (MHz) Frequency (MHz)
Site no. ¢ Fully Chanber Site Data no. : & Site no. ¢ Fully Chanber Site Data na. : B
Dis. / dnt. : 3n 3117(00135902) Ant. pol. * YERTICAL Dis. / Ant. @ 3n 3117(00135802) Ant. pol. @ HORIZONTAL
Linit : BBOYE 1GHZ(PK) Linit : ABOVE LGHI(PK)
Enw. / Ins. @ 22%C / 53% N8010B Engineer : 3anm Env. / Ins. @ 224C / 88% NHDIOB Engineer : Bam
EUT ¢ GEAC-200 EUT © GEAC-200
Power Rating : &C 120V Power Rating : AC 120V
Test Mode © Tx 5230MHz(80Z.11n40) Test Wode © Tx 5230MHz(80Z.11n40)
Data: 1 File: C: _Cl 1M1707048_2.46_56G_B1_FCC_IC1e3\561ac80i5210.EM6 Data: 2 File: C: _Cl 1M1707048_24G_56_B1_FCC_IC1e3\56\ac8015210.EM6
oo Level (dBuVim) o Level (dBuvim)
ABOVE 1GHZ(PK) ABOVE 1GHZ(PK)
70 648 70 L6dB
60 60
50 50
Aot bl At
40| T 40|
30 30)
20 20
10 10)
1000 1300, 1500.  1700.  1900.  2100.  2300.  2500.  2700. 3000 Y1000 1300. 1500  1700.  1900.  2100.  2300.  2500. 2700 3000
Freguency (MHz) Frequency (MHz)
Site no. ¢ Fully Chanber Site Data no. 1 Site no. ¢ Fully Chanber Site Data na. @ £
Dis. / dnt. : 3n 3117(00135902) Ant. pol. * YERTICAL Dis. / Ant. @ 3n 3117(00135802) Ant. pol. @ HORIZONTAL
Linit : BBOYE 1GHZ(PK) Linit : ABOVE LGHI(PK)
Enw. / Ins. @ 22%C / 53% N8010B Engineer : 3anm Env. / Ins. @ 224C / 88% NHDIOB Engineer : Bam
EUT ¢ GEAC-200 EUT © GEAC-200
Power Rating : &C 120V Power Rating : AC 120V
Test Mode : Tx 5210MHz(80Z.11a<80) Test Wode © Tx BZ10NHz(802.1lacd0)

AUDIX Technology Corp. Report No. EM-F170571
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Data: 3 X 1M1707048_24G_56_B1_FCC_IC1e3\56\ac8015210.EM6
Level (dBuV/m)

Level {dBuV/m)

File: DIRFEAH2017/C1M1707048_2.4G_5G_B1_FCC_IC\e3\5G\ac8015210.EM6 (6)

70 70
50 60
s ABOVE 1GHZ(AV) ABOVE 1GHZ(AV)
50 4 -6d 50 | :6d
i e s =t WMMMMM yLvr e At LA
syl bt hstraicitipmcineal It lpiamelap s st
40| 40|
30 30
20 20
10 10
3000 4000. 5000. 6000. 7000. 8000 Y3000 4000. 5000. 6000. 7000. 8000
Frequency (MHz) Frequency (MHz)
Site no. : Fully Chamber Site Data no. : 3 Site no. : Fully Chanber Site Data no. 4
Dis. / #nt. : 3n  3117(00135302) Ent. pol. @ YERTICAL Dis. / #nt. : 3u_ 3117(00135802) fnt. pol. : HORIZONTAL
Linit : ﬂBOVE 1GHZ (AY) Linit : ABOVE LGHICAY)
Env. / Ins. @ 22+C / b8% WBOIDB Engineer : San Env. / Ims. ¢ 22%C / 58% NOOIOB Engineer : San
EUT : GEAC 200 EUT : GEF\C*ZUU
Power Rating : AC 120Y Power Rating : AC
Test Mode  : Tx 5210MHz(802.11ac80) Test Wode  : Tx EZIDMHZ(SDZ 11ac80)
fnt. Cable Enission nt. Cable Eniz=ion
Frea, Factor Loss Reading  Level  Limits Wargin Remark Frew, Factor Loss Reading  Level  Linits MWarzin Remark
(fHz)  (dB/w) (dB) (dBaV) (dBaW/n) (dBa¥/w) (4B} (KHz)  (dB/n) (dB) (dBwV) (dBaV/w) (dBu¥/n)  (dB)
1 4765.00 34.20 9.52 8.94 52.66 54.00 1.34  Peak 1 4765.00 34.20 9.52 5.21 48.93 54.00 5.07 Peak
2 56BG.00  34.99 10.47  8.11  §3.57 54.00  0.43 Peak
Remarks® 1. Enission Level= Antenm Factor + Cable Luss + Reading
Renarks: 1. Enission Level= ntenma Factor + Cable Loss + Reading 2. The enissions not reported are 20 AB lover than the specified linit.
2 The enisizions not reparted are 20 4B loner than the Specified linit.
Data: 5 File: C: _Cl 1MA707048_2.4G_56_B1_FCC_ICle3\561ac805210.EM6 Data: & File:C C IM1707048_2.4G_56_B1_FCC_ICIe315G1acB015210.EM6
ooLevel [dBuvim) golevel (@Buvim)
ABOVE 1GHZ{PK) ABOVE|1GHZ(PK)
70 T 70
50 60
50 50
%0 40|
30 30
2 20
10 10
5000 9000, 10000 1000, 12000. 13000, 14000 15000, 15000, 17000, 18000 5000 9000  10000. 11000. 12000. 13000. 14000. 15000. 16000. 17000. 18000
Frequency (MHZ) Frequency (MHz)
. Lo Site no. ¢ Fully Chanber Site Data no. : B
%::E Vint. gxllyaf}fg?gﬁgaganz) 2;? pol. : EERTICM_ Dis. / nt. : 3n  3117(00135802) fnt. pol. : HORIZONTAL
Linit : ABOVE IGHZIPK) Linit ABOVE 1GnaeR) ‘
Env. / Ins. : 22#0 / 58% NBOI0B Enzineer : San Eny. / Ing G/ 58K NAOL0B Enzineer @ San
T : CEAC-200 ur GE*‘U 00
Power Rating * AC 120Y Pover Rating : AC 120V

Text Wode

: Tx BZI0WHz(802. 11acdl)

Test Wode : Tx 5210MHz(802. l1acB0)

AUDIX Technology Corp. Report No. EM-F170571
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Data: 1
o7Leve! ([dBuVim
100|

80

File: "RI-chamberisam\2017\C1M1707048_FCC_IC\171102\normal EME (6)
)

ABOVE 1GHZPK)
[ -6d8

60)

B e
e P N B s

L’\‘.nwuw,.-mmm

20
1000 1300, 1500, 1700. 1800, 2100. 2300. 2500. 2700, 3000
Frequency (MHz)
Aite no. t Fully Chanber Site Data po. ! |
Die. / fnt todm3117(00135808) fnt. pol. ¢ YERTICAL
Linit i ABOVE 1GHZ(PK)
Env. / Inm. : 22%C / 6&% NOO10B Engineer © San
T ¢ GEACG-200
Power Rating @ AC 120¥/60Hz
Test Wode t Norna
Data: 3 File: "RI-chamberisam\2017\C1M1707048_FCC_IC\171102\normal EME (6)
1p7Level ([@BuVim)
100|
30 ABOVE 1GHZ(PK)
dB
o B ; _ABOVE 1GHZAY)
™ FPv r s o N
o
20
“3000 4000, 5000, 6000, 7000, 8000
Frequency (MHz)
Aite no. t Fully Chanber Site Data po. ! 3
Die. / #nt. @ 3n 3117(00135802) fnt. pol. ¢ YERTICAL
Linit i ABOVE 1GHZ(PK)
Env. / Inm. 12 G/ 6% NGD10B Engineer © San
utr G-200
Powar Rating ! F\C 120¥/60Hz
Test Wode t Norna
Ant. Cable Enission
Frea. ¢tor Lose Reading Lavel Limite MWargin Remark
()Hz) (dE/m) (dB) (B V) (dBa¥/n) (dBu¥/n)  (dB)
1 GEAS.00  34.89 10.47  -6.45 40.01 54.00 13.98  Average
2 BBGG.00  34.89 10.47 5.87 61.13 74.00  22.87 Peak
Remarks: 1. Emimeion Level= Antenma Factor + Cable Logs + Reading
£. The emisgions not reported are 20 dB lower than the L&UNAHH\J Timit.

Data: 2 File: IRT-chamber\sam\2017\C1M1707048_FCC_ICW71102in0rmal.EM6 (6)
qp7Level ([@BuVim)
100|
o ABOVE 1GHZ{PK)
I -6d8
60)

40

L. Lot

L\Amwmm e ———

20
1000 1300, 1500, 1700. 1800, 2100. 2300. 2500. 2700, 3000
Frequency (MHz)
Aite no. t Fully Chanber Site Data po. ! 2
Die. / fnt todm3117(00135808) fnt. pol. ¢ HORIZONTAL
Linit i ABOVE 1GHZ(PK)
Env. / Inm. : 223G / G&% NOO10B Engineer © San
T ¢ GEACG-200
Power Rating @ AC 120Y/80Hz
Test Wode t Norna
Data: 4 File: "RI-chamberisam\2017\C1M1707048_FCC_IC\171102\normal EME (6)
p7Leve! ([@BuVim)
100|
30 ABOVE 1GHZ(PK)
Ji| B
ke 1y _ ABOVE 1GHZ(AV)
. |
gl
20
“3000 4000, 5000, 6000, 7000, 8000
Frequency (MHz)
Aite no. t Fully Chanber Site Data po. ! 4
Die. / #nt. : 3n 3117(00135802) fnt. pol. ¢ HORIZONTAL
Linit i ABOVE 1GHZ(PK)
Env. / Inm. 12 G/ 6% NGD10B Engineer © San
Ut G-200
Powar Rating ! F\C 120¥/60Hz
Test Wode t Norna
Ant. Cable Enission
Freq. Factor Losg Reading Lavel Limite MWargin Remark
(fHz) (dB/u) (dB) (dBeV) (dBaue¥/m) (dBa¥/n)  (dB)
1 4700.00  34.18 94.50 it 48.92 54.00 Ayerage
2 4700.00  94.18 Q.50 15.B3 69.31 74.00 Peak
3 BBEG.OD  34.80 10. 47 18 DE 67.52 74.00 Peak
4 E5BRE.O0 34.09 10.4 1.87 47.13 74.00 Feak

Ramarks?

L ;mwmm) Level= Antenna Factor + Cable Loes + Readin

he enizglone not reported are 20 dB lover than the Br\enified linit.

AUDIX Technology Corp. Report
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Data. 5 File: "RI-chamberisam\2017\C1M1707048_FCC_IC\171102\normal EME (6)

{
golevel (dBuVim)

ABOVE 1GHZ({PK)

70 : L M_,wwf“'"‘

o
s
60 st
e
i ot
ko b i i
BOL

40
30
20

10

8000 9000. 10000, 11000, 12000, 13000, 14000, 15000, 16000, 17000. 18000
Frequency (MHz)

Aite no. t Fully Chanber Site Data no. ¢ &

Die. / #nt. @ 3n 3117(00135802) fnt. pol. ¢ YERTICAL
Linit i ABOVE 1GHZ(PK)

Env. / Ine. : 224G / 68% NOO10B Engineer : Sam

E ¢ GEACG-200

Power Rating @ AC 120¥/60Hz

Test Wode t Normal

Data: 6 File: "RI-chamberisam\2017\C1M1707048_FCC_IC\171102\normal EME (6)

{
golLevel (@BuVim)

80|

70

" s

A —
Mttt
B0 e

40
30
20

10

Y8000 9000. 10000, 11000, 12000, 13000, 14000, 15000, 16000, 17000. 18000
Frequency (MHz)

Aite no. t Fully Chanber Site Data no. ¢ 6

Die. / #nt. : 3n 3117(00135802) fnt. pol. ¢ HORIZONTAL
Linit i ABOVE 1GHZ(PK)

Env. / Ine. : 224G / 68% NOO10B Engineer : Sam

E ¢ GEACG-200

Power Rating @ AC 120¥/60Hz

Towst Wode t Normal

AUDIX Technology Corp. Report No. EM-F170571
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6. BAND EDGE COMPLIANCE TEST

6.1.Limit

For transmitters operating in the band 5150-5250 MHz, all emissions outside the band
5150-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p.
For devices with both operating frequencies and channel bandwidths contained within the band

5250-5350 MHz,
All emissions outside the band 5250-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p.

For transmitters operating in the band 5470-5725MHz,Emissions outside the band 5470-5725

MHz shall not exceed -27 dBm/MHz e.i.r.p.
For the band 5725-5850 MHz, emissions at frequencies from the band edges to 10 MHz above

or below the band edges shall not exceed -17 dBm/MHz e.i.r.p.
For emissions at frequencies more than 10 MHz above or below the band edges, the emissions

power shall not exceed -27 dBm/MHz.

6.2.Test Procedure

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at

highest radiated power.
2. The turntable was rotated for 360 degrees to determine the position of maximum emission

level.
3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the

highest emission.
4. Set the spectrum analyzer in the following setting in order to capture the lower and upper

band-edges of the emission:
(a) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO
5. Per KDB789033 clause H 2)d).if the test distance is 3m,the EIRP(dBm)=E(dBuv/m)-95.2
Get the final compare with limit.

6.3.Test Results

Pass (The testing data was attached in the next pages.)

AUDIX Technology Corp. Report No. EM-F170571
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5180-5240MHz Band

Data: 1 File: C:

Level (dBuVim)

1M1707048_2.4G_56_B1_FCC_IC\e3\5G\al00B.EM6 (4)

17,
110)
90|
N ABOVE 1017{PK)
70) = “6d3
o,
50
30
10
5080 5090. 5110. 130. 5150. 5170. 5190. 5200
Frequency (MHz)
Site no. i+ Fully Chanber Site Data no. ¢ 1
Diz. / #nt. : 3n 3117(00135902) Ant. pol. ¢ VERTIGAL
Limit + ABOVE 1GHZ(PK)
Env /Ins. ¢ 220/ GEY WOOI0B Engineer : San
GEAC-200
aner Rating : AC 120V
Test Wode t Tx 5180MHz(80Z.11a)
Ant. Cable Enission
Frea. Factor Loss Reading Level Linits Marein Remark
(iHz)  (dB/m)  (dB) (dBa¥) (dBeV/u) (dBs¥/n)  (dB)
1 5144.56 34.45 8.83  16.50 G0.78 74.00 13.22  Peak
2 5148.96  34.45 9.83  14.10 58.47 74.00 15.53  Peak
3 b181.40 34.48 9.88 G4.83 109.19 74.00 -35.18  Peak
Remarks:

1 Emizzion Level= dntenna Factor + Cable Losz + Readin,

The emizzionz not reported are 20 dB lower than the speclfled limit.

Data: 2 File: C _C 1M1707048_2.4G_56_B1_FCC_IC\e315G\al00B.EM6 (4)
o7 Level (dBuvim)

100]

80)

60, ABOVE 1GHAV)

-6d|
40
20|
5080 5090. 5110. 5130. 5150. 5170. 5190. 5200
Frequency (MHz)

Site no. i+ Fully Chanber Site Data no. 2

Diz. / #nt. : 3n 3117(00135902) Ant. pol. VERTIGAL

Limit + ABOVE 1GHZ(AY)

Env /Ins. ¢ 220/ GEY WOOI0B Engineer : San

+ GEAC-200
aner Rating : AC 120V
Test Wode t Tx 5180MHz(80Z.11a)
Ant. Cable Enission
Frea. Factor Loss Reading Level Linits Marein Remark
(WHz]  (dB/n)  (dB) (dBe¥) (dBa¥/w) (dBx¥/n]  (dB)

1 §144.12  34.45 8.83 3.563 47.81 a4.00 6.18  fAverage

2 5148.96  34.45 9.83 1.62 47.490 54.00 6.10  Averaze

3 b178.12  34.48 9.88 GB.25 100. 61 54.00 -46.B1 Average
Remarks: dntenna Factor + Cable Lozs + Readin.

1 Enizzion Level=

The emizzionz not reported are 20 dB lower than the speclfled limit.

Data: 3 File: C c 1M1707048_2.4G_56_B1_FCC_IC\e315G\al00B.EM6 (4)
o7 Level (dBuvim)
100]
80| ABOVE 16HZ(PK)
i
50 M M
40
20|
5080 5090. 5110. 5130. 5150. 5170. 5190. 5200
Frequency (MHz)
Site no. i+ Fully Chanber Site Data no. 3
Diz. / Ant fodm 3117(00135902) Ant. pol. : HORIZONTAL
Limit + ABOVE 1GHZ(PK)
Env. / Ins. @ 22#C / GBY WOOI0B Engineer : San
EUT + GEAC-200
Fower Rating @ AC 120V
Test Wode t Tx 5180MHz(80Z.11a)
Ant. Cable Enission
Frea. Factor Loss Reading Level mits MWarzin Remark
(WHz]  (dB/n)  (dB) (dBu¥) (dBaV/uw) (dE.LLV/m) (dB)
1 §132.32  34.43 8.8 16.00 G0.24 74.00 13.76  Peak
2 5148.96  34.45 9.83  13.95 58.23 74.00  15.77  Peak
3 bH181.28  34.48 9.88 G6.30 100.75 74.00 -26.76  Peak
Remarks:

1 Emizzion Level= dntenna Factor + Cable Losg + Reading
. The emizziong not reported are 20 dB lower than the specified linit.

Data: 4 File: C _c 1M1707048_2.4G_56_B1_FCC_ICIe315G\al00B.EMS (4)
gyLevel (dBuVim)
90|
89|
70|
ke ABOVE 1GHZ(AV)
50
10|
30
20
10
5080 5090, 5110, 5130, 5150. 5170, 5190, 5200
Frequency (MHz)
Site no- ¢ Fully Chanber 3ite Data no. : 4
Diz. / hnt ¢ o3m 3117(00135302) Ant. pol. : HORIZONTAL
Linit © BBOVE 1GHZ(AV)
Env. / Ins t 22xC / 58% WMBO10B Engineer ! San
EUT © GEAC-200
Power Rating @ AC 120V
Test Wode t Tx 51E0MHz(802.11a)
Ant. Cahle Enission
Frea. Factor Loss Reading Level Linits Marzin Remark
(fHz)  (dB/m) (dB) (dBm¥) (dBaV/u) (dBui/m)  (dB)
1 5148.36 34.45 8.83 3.80 48.08 54.00 5.82 hverage
2 0149.96  34.45 9.83 3.78 48.06 54.00 5.94  fiveraze
3 5178.12 34.48 9.88  47.87 92.03 54.00 -38.03 Average
Remarka:

1. Emiszion Level= intenna Factor + Cable Loss + Reading
2. The emizzionz not reported are 20 dB lower than the specified limit.
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